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4. Test Results :
TEST METHOD TE?S'ETES} Requirement PIF
1 | Abrasion resistance of glove "
(NF EN 388:2004 §6.1)
h Lowest value of four tests : 774 - -
| Performance Level ; 2 — .
2 | Tear resistance of glove"
(NF EN 388:2004 §6.3)
Lowest value of four tests (N): 65 -— ane
Performance Level : 3 == ==
[ %
TEST METHOD TE‘:‘;EZ’;‘{SJ Requilewinent PIF
3 | Blade cut resistance of glove "
(NF EN 388:2004 §6.2) Index (1)
Sequence Test Test
1 2
1 8.1 39 -
2 4.4 35 -
3 2.8 3.8
4 2.8 5.0 —_—
5 3.5 37
Average (1) 3.7 4.0 —
Lowest average value (|} : 37 — —
Performance Level : 2 — —
*Table of Performance Level for Glove
Test ltem o 1 P&rfzorm ance L;vel . :
Abrasion Resistance (NF EN 388:2004 §6.1
Mumber of cycles {minimumjl: v < 100 100 500 2000 8000 o
Blade Cut Resistance (NF EN 388:2004 §6.2)
Index (1) (minimwm) <12 1.2 2.5 5.0 10.0 20.0
Tear Resistance {NF EN 388:2004 §6.3)
Force (M) {minimunm) | <10 10 25 50 75 e

Perormance leval i means the glove falls below the minimum perfermance level for the given individual hazard,
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Hong Kong Accreditation Service (HKAS) has accredited this Iabormotory undsr the Hong Kong Laboratory Accreditation Scheme
(HOKLAS) for specific laboratory activities a3 listed in the HOKLAS Directory of Accredifed Laboratories. The results-ehown In this report

were determined by this loboratory in accordance with its terms of ocoeditation.



